

GSIDC REFUTES CRACK ALLEGATIONS OF THE BRIDGE

Panaji, January 14, 2019
Pausa 24, 1940

An ultra sonic pulse velocity test (non destructive test) as per instructions of the Goa State Infrastructure Development Corporation was carried out by the contractor on the under construction Mandovi Bridge.

As per the report of the test, the concrete quality was found to be in excellent condition as per the test report.

It may be recalled that certain sections on social media had alleged “crack on the span above the pillar near the Divja Circle”.

Authorities have confirmed that the social media post was just a misinterpretation of facts of the project under construction thus creating fear and anxiety in the minds of the general public.

DI/NB/GPP/JA/CR/AN/2018/1241